LINKERT CARBURETOR LINKERT CARBURETOR

Linkert Carburetor Parts

The following parts fit Linkert carburetors (which have “L&L Linkert 11/4" models, it is noted as such.
Manufacturing” cast on their bronze bodies). Linkert carburetors We have made a complete listing of all Linkert parts even if they
were originally fitted from 1941 onwards however they are usu- are not available. We have done so you are able to reference

ally found to be retrofitted to earlier models. If parts fit other than and identify each part.

No. | Part No. Description No. | Part No. Description
1 285002 Linkert carburetor: New reproduction 37A | 102436-K Lever assembly: Choke, Incl 35, 36, 37
2 635004 Swivel: Cable attaching, incl 5, 8, 9 38 102437 Butterfly: Choke
3 102432 Bell crank: Throttle shaft, incl 4, 6, 7 39 102628 Nozzle: STD (74")
4 102432-S Screw Kit: Bellcrank 39 601002 |Nozzle: Bonneville (74" Bonneville, 80 and 84")
5 754203 Screw kit: 8-32 x1/4" 5pk 40 102447 Float: Hi end composite (impervious to all fuels)
6 102432-S Screw Kit: Bellcrank Note: Our 102447 is the best float money can buy and is non
7 102432-S Screw Kit: Bellcrank reactive to any fuel. This float will NEVER leave you stranded!
8 920003 Flat washer, #8 5pk 40 100171 Float: Schebler carb
9 636004 Cotter pin: Swivel, incl with #2 41 102450 | ever: Float
10 102420 Plug: Body passages (4) 42 | 102448/9 Screw & nut: Float lever
11 102427 Tension spring: Throtile shait 43 102716 | Needle valve & seat: (7/16-27 inlet thread)
12 102428 Bushing: Throttle shatft, (2) 43 | 102716-P |Needle valve & seat: (/8" NPT inlet thread)
13 102459 Needle & knob: High speed Note: 102716 is used when connecting directly to the fuel line.
14 102419 Plug: Body idle 102716-P is used when connecting to the original style filter
15 | 102464 Spring: Low speed needle lift 43 | 102716-S Needle valve & seat: Schebler carb
16 102629 Seat: Low speed needle lift spring 44 102425 Plug: Bow! top
17 102461 Needle & knob assy: Low speed, incl 18, 19, 20 45 102451 Plug w/pin: Float pivot
18 /54403 | Screw: Low speed needle (#10-32 x ¥4") 5/pk 46 | 102423-K Washer kit: Sealing
19 922004 | Lock washer: Low speed needle (#10 split) 5/pk 47 | 102423-K Washer kit: Sealing 37A
20 | 102460 Spring: Ball detent (4) 48 | 102423-K Washer kit: Sealing e B o
21 102444 Ball: High speed knob tension (3) 48 102423 Washer: Bowl, copper crush
22 102462 Lever: Low speed needle lift 49 102422 Plug:
23 102463 Pivot bolt: Lift lever 50 102424 Nut- Bowl
24 604003 Nut: Choke shaft (#8-32) 5/pk 51 102458 Spring: Nozzle
25 922003 Lock washer: Choke shaft (#8 split) 5/pk 59 102421 Bowl
26 102440 Cam: Choke shaft 53 | 102421-G Gasket: Bowl
27 | 655004-G Gasket: Air cleaner 54 28R317 Brace: Carb
28 102455 Venturi: 11/6" ID (74" STD eng) 55 | 922008 | Lock washer: Carb brace (3/g" split) 10/pk
28 102456 Venturi: 11/8" ID (74" Bonneville, 80" and 84") 56 606012 Nut: Carb brace (3/8"-24) 5/pk
29 | 35B626-R Gasket: Manifold 57 | k10001 | Rebuildkit: Carb. Incl 11, 12, 29, 40, 43,
30 25B320 Screw: Manifold (3) ) 47,51, 53
31 102429 Butterfly: Throttle 57 | KI10201-P Pipe thread included same as above
32 102614 | Shaft: 1" carb bodies, 30.50/37" (741 model)
32 102426 Shaft: Throttle (Chief/45")
32 | 102426-R Shaft: Throttle, performance
Note: 102426-R is a factory racing design created from the
original factory print. It's very aero dynamic which increases air
flow. Essential even for street use.
33 922002 Lock washer: Butterfly 6 5/pk
34 754103 Screw: Butterfly 6-32 x1/4" 5/pk
35 102443 Ratchet: Choke
36 102446 Set screw: Choke ratchet 1
87 02436 Lever: Choke shat KIWI rebuilt Linkert Carburetor

40 MOTORCYCLES 41



